SOUTH SAN LUIS OBISPO COUNTY
SANITATION DISTRICT
Post Office Box 339, Oceano, California 93475-0339
1600 Aloha Oceano, California 93445-9735
Telephone (805) 489-6666 FAX (805) 489-2765
www.sslocsd.us

AGENDA
BOARD OF DIRECTORS MEETING
OCSD Board Room
1655 Front Street
Oceano, California 93445

Wednesday, August 17, 2016 at 6:00 p.m.

Board Members Agencies

John Shoals, Chair City of Grover Beach

Mary Lucey, Director Oceano Community Services District
Jim Hill, Director City of Arroyo Grande

Alternate Board Members

Matthew Guerrero, Director Oceano Community Services District
Tim Brown, Director City of Arroyo Grande

Barbara Nicolls, Director City of Grover Beach

1. CALL TO ORDER AND ROLL CALL
[...]
cover letter (Attachment No. 1) outlining our response(s) to the Coastal Commission staff's
April 15" letter to our Coastal Development Permit application was sent to Coastal

Item 6 Page 1



Commission staff, including six attachments (which included site plans, biological surveys,
sea level rise analysis, flood risk mitigation strategy, and site photos).

Satellite Water Resource Recovery Facilities Grant — The Board approved a re-scoping of
this grant funded project at its March 30, 2016. Regular monthly meetings are held with the
consultant and City of Arroyo Grande staff, where project schedule, milestone and progress
on report components are discussed. Staff met with WSC staff at their office in SLO on July
21%, The main topic on the agenda was discussion of conceptual alternatives. All data
requests of District staff have now been completed and transmitted to WSC.

Energy Cost Reduction/Conservation Project, Co-Generation Unit — Staff continue to
work with representatives of PG&E, MKN and Envise on the feasibility of a co-generation
system at the District’s facility. Significant benefits of a co-generation system may include
future saving on facility electricity costs, and a reduced carbon footprint (eliminated
flare)/greenhouse gases. The latest meeting with PG&E was held on July 7™ to discuss
contractual and performance issues we would like to see with any new Unit. An invitation has
been received this week to visit a similar project at the City of San Luis Obispo WWTP.

GIS manhole mapping system — This project is now complete, with software training the last
step.

District Control Building and Office — Significant issues and problems are evident in the
District's Operational and Administrative Building. Identified issues include: Strong and
persistent odors, noise and disruption from brine disposal trucks, multiple leaks in the
ceiling/roof, mold, old desks and chairs (some decades old), old and stained carpets and
flooring, infestation of pests, bubbling and peeling paint, break room/kitchen deterioration,
identified leaks in the indoor plumbing, insufficient and overlapping utilization of space for
administration vs. operations, IT integration, file storage, and others.

At the July 6" Board meeting, the Board approved work to repair the Building’s HVAC
Ductwork and Bathroom. Jackhammering of the floor for pipe repair continued through this
week, and has been very disruptive to the administrative work area. Repair work is done,
then remodeling can commence. Work on the HVAC has yet to begin.

Regional Efforts

Arroyo Grande Watershed MOU Group — In 2006, various parties, including the District
entered into a Memorandum of Understanding. The purpose of this watershed group is to
develop programs and policies for the maintenance, protection, and enhancement of Arroyo
Grande Watershed and creeks within the Watershed. The next meeting is scheduled
tentatively for late September.

Zone 1-1A Flood Control Advisory Committee — The Committee is focused on the goal to
provide input and coordination on proposed improvement and maintenance of the Zone 1/1A
flood facilities, working with the Coastal San Luis Resource Conservation District. At the June
15" Board meeting, the Board approved District staff participation. The next meeting August
is 16' with update on the Arroyo Grande Creek annual channel maintenance, Waterway
Management Program projects, and annual budget.

Item 6 Page 2



Integrated Water Resource Management (IRWM) — Integrated Regional Water Management
(IRWM) is a collaborative effort with the County of San Luis Obispo to manage all aspects of
water resources on a region wide scale that:

o0 Crosses jurisdictional, watershed, and political boundaries

o Involves multiple agencies, stakeholders, individuals, and groups

0 Addresses regional issues and differing perspectives of all the entities involved
through mutually beneficial solutions.

o Develops multi-benefit solutions

At the July 6" Board meeting the Board approved the District’s participation in the IRWM
program through adoption of a Resolution and becoming signatory under the existing
Memorandum of Understanding. The next meeting is scheduled for September 7.

Water Reuse, Central Coast Chapter - The Association is a not-for-profit association (501c6)
of utilities, government agencies and industry that advocates for laws, policies and funding to
promote water reuse. The Water Reuse Association provides a comprehensive and
complementary approach to increasing water reuse in California. This week an invitation was
received for staff and elective officials to visit and tour the Monterey Regional Water Pollution
Corr11trol Agency'’s “Pure Water Demonstration Facility”. That tour is scheduled for September
14",

North Cities Management Area Technical Group - The NCMA TG, which includes
representatives from the Cities of Arroyo Grande, Grover Beach, Pismo Beach, and the
Oceano Community Services District, was formed as a result of the Santa Maria Groundwater
Basin (SMGB) Adjudication. This group is exploring various ways to protect and enhance
future water supplies in the basin through groundwater monitoring, and the collection and
analyzing of data pertinent to water supply and demand. At the meetings, group members
share hydrologic and water resources data and information, and water conservation efforts.
The next meeting is scheduled for August 15%.

Regional South SLO County Recycling and Countywide Water Action Team/Water
Management Efforts: Staff participates in meeting with the City of Pismo Beach, and discusses
their efforts with a potential regional recycling project and how might the District participate.
In addition, a Countywide Water Action Team has formed, with water managers throughout
San Luis Obispo County convening to discuss and collaborate on water supply management
solutions, especially in light of the severe drought. The next meeting of the latter group is
scheduled for August 26™.

Outreach Efforts — The District Administrator provided a formal presentation on the District
and its initiatives to the Arroyo Grande City Council on July 26", the Oceano CSD on July
27", and the Regional Water Quality Control Board on July 28". Work has been initiated on
overhauling the District's website and producing our first newsletter since 2013.

Superintendent’s Report

During this reporting period (August 1st' through August 12th) the District’s facility continues to
regularly meet its Permit Limitations as required under the State of California’s National Pollution
Elimination Discharge (NPDES) Permit issued to the District. All process values (lab test results)
were within permit limits. However, on August 2nd we did received test results for total suspended

Item 6 Page 3



solids and BOD that were above our monthly permit limits. In the days prior to these unusually
high results staff notices a red colored substance in the influent which continued for over an hour.
Staff collected a sample and tested that sample for conductivity and pH. The results were within
normal range. Also, on July 1%, as a result of a power outage, the FFR pumps were not pumping
for up to an hour, creating a process bypass situation (The Regional Water Board has been
notified). All subsequent test results have been typical ranges for this Plant.

Plant Data (Data as Available August 12), 2016

August INF Peak | INF EFF INF EFF Fecal | CI2 BOD

2016 Flow Flow | BOD BOD TSS TSS Coli Ibs/day | REM
MGD MGD mg/L | mg/L mg/L mg/L Eff.%

Average 2.32 3.65 | 462 42 451 40 35 296 91

High 2.46 4.5 4.62 42 538 53 240 375

Limit 5.0 40/60/90 40/60/90 | 2000 80

CY 2015

Monthly

Average 2.17 3.42 | 415 29 438 36 67 194 93

High 2.42 4.8 495 43 494 47 255 402

**|imit — 40/60/90 represent NPDES Permit limits for the monthly average, weekly average, and

instantaneous value for plant effluent BOD and TSS.

Operation and Maintenance Projects
e Reassemble 3-way Dzuric valve for sludge beds.

Removed and reinstalled irrigation well pump.
Implemented G.I.S. program.
Trouble shot fluid leak on front loader.
Restored network communications for DS2 gas monitor docking station.
Performed hydraulic flush on trickling filter.
Drained and cleaned chlorine contact tank.
Completed installation of control wiring for ferric pump system
Installed HMI panel in MCC
Cleaned and inspected Digester #2 pressure/vacuum relief valves.

e Marked underground service alerts.
Safety Training
e Staff received safety training on the recognition and treatment of heat related iliness and

injuries.

Call Outs

e Sunday, July 31, 2016, 11:40 pm — Power Outage. See above for additional explanation.

Attachment No. 1 — Letter dated August 5, 2016 to Mr. Daniel Robinson, Coastal Commission,
District response to Coastal Commission staff's April 15, 2016 letter
regarding District's CDP Application No. 3-16-0233 for District's WWTP
Redundancy Project.

Item 6 Page 4




SOUTH SAN LUIS OBISPO COUNTY

SANITATION DISTRICT
Post Office Box 339 Oceano, California 93475-0339
1600 Aloha Oceano, California 93445-9735
Telephone (805) 489-6666 FAX (805) 489-2765
www.sslocsd.org

August 5, 2016

Daniel Robinson

Coastal Planner

California Coastal Commission
Central Coast District Office
725 Front Street, Suite 300
Santa Cruz, CA 95060

Subject: SOUTH SAN LUIS OBISPO COUNTY SANITATION DISTRICT
(DISTRICT) RESPONSE TO COASTAL COMMISSION STAFF’S APRIL
16, 2016 LETTER REGARDING DISTRICT'S COASTAL
DEVELOPMENT PERMIT (CDP) APPLICATION NO. 3-16-0233 FOR
THE DISTRICT'S WASTEWATER  TREATMENT FACILITY
REDUNDANCY PROJECT

Dear Mr. Robinson:

On behalf of the South San Luis Obispo County Sanitation District Directors and staff, |
would like to thank you for your ongoing assistance as we move forward with the
Redundancy Project.

As stated in the Districts CDP Permit Application (March 11, 2016), South San Luis
Obispo County Sanitation District owns and operates a wastewater treatment facility
(WWTF) that is permitted under National Pollutant Discharge Elimination System
(NPDES) No. CA0048003/Waste Discharge Requirements Order No. R3-2009-0046.
The existing plant uses mechanical screens, primary clarifiers, fixed film reactors (FFR),
one secondary clarifier, and chlorination to provide secondary treatment with
disinfection to treat wastewater. The plant is designed and permitted to treat a peak dry
weather flow of 5.0 million gallons per day (MGD). However, the existing treatment
plant cannot meet effluent limits at the permitted design flow if the FFR or the secondary
clarifier is out of service. There is no redundant unit for either process.

The project is intended to provide secondary treatment process redundancy to allow
these major process units to be removed from service for maintenance or repairs
without risking violation of effluent permit limits. The project is not intended to add

Item 6 Attachment No. 1 Page 001



District Response to Coastal Commission April 15 letter

capacity to handle higher flows than currently permitted, and no additional treatment
capacity is being pursued by the District as part of this project.

Studies and Reports Completed to Address Key Issues

In response to your letter dated April 15, 2016, we are attaching several studies
completed for this project to address the key issues you raise in that letter. These
studies include:

e Biological resource inventory (including wetland delineation) of the SSLOCSD
WWTP site and immediate vicinity (Kevin Merk Associates, dated August 2016);

e Sea level rise analysis that complies with state guidelines from Ocean Protection
Council and California Coastal Commission (ESA, dated August 3, 2016); and

e Technical Memorandum describing the proposed flood risk mitigation strategy,
which responds to the above-mentioned study (Kennedy/Jenks Consultants, July
29, 2016)

Responses to Each Key Issues

Furthermore, the District has worked closely with the various environmental resource
consultants to proactively address the issues raised in the April 15" Coastal
Commission staff letter, and coordinated these into the proposed project design as set
forth by Kennedy/ Jenks Consultants.

Each of the key issues from your April 15 letter are addressed as follows. All studies,
reports, technical memo, and photos referenced below are attached to this letter.

e Project Description (Attachment No. 1). The attached Site Plan
(Kennedy/Jenks Consultants, 2016) provides more detailed project description
information, especially as it relates to design aspects that respond to
environmental issues raised by your agency.

o Biological Resources (Attachment No. 2). The biological resources
assessment provides technical information about the site related to key
resources, including wetlands and ESHA. The study concludes that no biological
resources would be impacted by the Redundancy Project, and provides direction
to ensure that such resources, including ESHA, are avoided.

o Sea Level Rise Analysis (Attachment 3). The sea level rise study (ESA, 2016)
provides a detailed analysis of the potential effects of long-term sea level rise,
and frames this in the context of existing flood hazards that are present on the
site. As described in the attached Technical Memorandum by Kennedy/Jenks
Consultants, current flood proofing measures protect critical components of the
plant up to and above the sea level rise predictions. The block wall identified in
the April 15, 2016, letter extends around the Headworks/Pumping Facility and is
depicted on the Facility Elevations Exhibit (Exhibit A to the Kennedy/Jenks

2

Item 6 Attachment No. 1 Page 002



District Response to Coastal Commission April 15 letter

Technical Memorandum). Elevations are identified as spot elevations 84 through
90 in the elevation table. The District has no records related to permits for this
flood proofing improvement. The block wall was constructed on the existing slab
that surrounded the headworks, so it appears it did not result in a change to the
footprint of the original headworks when constructed.

The Kennedy/Jenks Technical Memorandum discusses past flood proofing
measures that were implemented as part of major plant upgrades. Similar to the
block wall around the headworks, other flood proofing measures (flood gates,
etc.) were constructed within the footprint of existing buildings and structures and
were likely considered minor improvements by staff at that time.

New facilities will be designed with flood proofing measures above those
predicted elevations from the Sea Level Rise Analysis, and also above the FEMA
Flood Insurance Study (FIS) base flood elevations (BFE). Existing flood barriers
at buildings and critical structures may need to be raised by 1 to 3 feet to protect
above the BFE but these improvements will not require an increase in footprint of
structures, nor will any of these minor flood proofing improvements impact other
coastal resources (view shed, habitat, etc.)

Other Agency Approvals. The District is working with San Luis Obispo County
staff, who have told us they will complete Section B of Appendix B of the CDP
application, indicating that no additional County approvals will be required in
support of this project. Their last information request to us were technical
questions (amount of disturbed area and whether the project was in public trust
lands or tidelands) allowing them to wrap up their review.

Our County Planning and Building Department contact is Airlin Singewald at
(805) 781-5198 (asingewald@co.slo.ca.us) if you would like to discuss further
with him. We anticipate receiving Section B prior to our meeting on August 16
and will forward to you as soon as it is available.

CEQA Document Concurrence. The District submitted a Mitigated Negative
Declaration in support of the project dated May 2010. You had indicated that staff
will need evidence (e.g. a concurrence letter) from the District that the CEQA
document, including all project components and mitigations, remain accurate and
appropriate, especially for the Project, Biological Resources, Geology and Soils,